'S MANUAL
AITY

12 H.P. YARD TRACTOR
MODEL NUMBER YT120BT

s .
e
A" »

LAWN AND GARDEN
OUTDOOR POWER EQUIPMENT

OWN

ROPER OUTDEOR POWER EQUIRMERNT
R

DIVISION OF ROPER CORPORATION

12052 MIDDLEGROUND ROAD
SAVANNAH, GEORGIA 31419




REPAIR PARTS

ELECTRICAL

10.
&
8/11

KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO.

1 73490400 *Wing Nut 1/4-20 34 73350400 *Nut - Hex Jam 1/4-20

2 19091016 Washer 9/32 x 5/8 x 16 Ga. 35 74780408 *Bolt - Hex 1/4-20 x 1/2 Gr. 5

3 102476X Guard Terminal 36 73510400 Nut - Keps, Hex 1/4-20

4 72240460 Battery Bolt (Bolt - Carriage, Rd. 37 74760412 *Bolt - Hex 1/4-20 x 3/4

Hd. Sq. Neck 1/4-20 x 7 - 1/2) 39 73220400 *Nut - Hex 1/4-20

5 228J Battery 40 11050400 Washer - Lock 1/4-20 Int. Toott

[ 7603J Battery Tray 43 10040400 *Lockwasher 1/4

7 120130X Harness - Ignition 45 108824X Fuse - 30 AMP

10 110859X Harness - Light Socket 46 9433R Ammeter
1 76624 Bulb - Light 47 60094 Bracket - Ammeter

12 7604J Tube - Battery Tray 48 10101000 Lockwasher
13 71924 Cable Tie 49 73911000 Nut

14 1095653X Switch - Interlock, Attachment 50 19070818 Washer 7/32 x 1/2 x 18 Ga.

Clutch . 51 102501X Loop - Wire

15 4206J Cable - Battery (Battery to Solenoid) 52 235R Clip - Insulated

16 4406R Ignition Switch 53 11030400 Washer - Int./Ext. 1/4

18 109788X Nut - Ignition 54 104445X Switch - Interlock, Clutch Pedal
19 109434X Key 56 '71021008 Hex Washer Head Screw
20 109081X Solenoid 10-32 x 1/2
21 110712X Switch - Light 57 73951000 Nut - Keps #10-32 UNF
22 73680400 Nut - Hex 1/4-20 58 109787X Bezel - Ignition
23 4171R Clip Wire 59 121064X Switch - Seat
24 4799J Cable - Battery (Solenoid to Starter) 101539X 'Sheet - Instruction, Tractor 15°
26 719J Terminal Cover (Fgr Solenoid) N 121019X Slope - English )
27 4207 Cable - Battery (Battery to ground) 101572 Owners Manual - English .
30 74681008 Screw 10-32 x 1/2 Pan Head UNF gg%fg e, U 2
32 109596X Clamp - Hose 120134X Owners Manual - French
33 10090400  Lockwasher 1/4 *STANDARD HARDWARE--PURCHASE LOCALLY

- i o <



REPAIR PARTS
ENCLOSURES

ROPER YARD TRACTOR--MODEL NUMBER YT120BT

s T v
(437? . 'g A ® 72 9 o
@49 57@23@55 63 59 U 60 || 76 T 65 507n95 ﬁn U 78 49
B 62 @100 = @74 @37
@51 Dea
B 52

24




e

R O

€CCTVELY 1iI) HIALSIHYY MHVdS Nh@

1NIWdIND3 TYNOILJO JON N ND

26

A . dNOHO STOYLNOD TVYIINVHIIW B HIMOJ
po-mmpoxmm_ZDan;k.hohrwNmme:Z._mQOE--ZOP._.<m._.m.wmwmv_:mwZ_OZm

1902 11A HIGANNN TIAOW--HOLIVHL QHVA H3dOYH S1HVvd Hivd3y




ATTVI0T 3SVHOUNG -IHVYMAEVH GYVANVLS,

i bundg H9.8¢ 14
i : Bnid ureig IO 00€062el g0} pueH ‘iana7 - sabunig XE€¢LS0L St
. N 8/EMOQIT 98NS oSy O0EOLEEL L0l A opueH - 1 - XelpeoL by
: Jeoedg Mooziol 90} Buiidg Jauieiay NGEGY £b
‘ [eoeds -InN - XL08011 soi ONN 9L - /£ U XSHINN,  0090226L T
9} - 8/€ Wep XeH - InN 0080SEEL ol U1 - Alquiassy 1jeys XvLLO0TL 34
| WooL W3- /8 001-eUSEI 00905011 g0l _‘ W uounil  Xb0zo0L O ,
e 9L X /L XZE/LL JoUseM  GLyLiL6L L0l SRR S | R CE T
1a0edg - peq rLEY9 00t M HNIpooM w8222 8¢
Buiy-3  zz0000T !l 66 axelg - wiy X81690L VL€
"9 9L X p/L - | X 2E/GZ 19UseM 91025261 6 e e i HeLst Le
Z/L X ZE/E Uid 131100 80£0209L 6 . ’ d 1Bpad = HEUS - X.LE0BOL 9
den sabuniyg €L91L 06 ajgeisnipy ‘Y17 - juiy XGG8G01 Sg ; ”m, ,
%ied ‘axelg - poy Xv¥8501 68 LL edAL p/e- | X 91 - g/g Buyioy
2/L X 02 - /1 Bumng peeiy) peaiy] ‘PH 18YSEM X8H - MeIOg 82906V.L1 Ve
) peoH ._mr_mm; X8H MBI 80Y02LLL 88 ¢/l X TE-8 "ON "PH 49Yysep X8H - MeIdg 8080SvLL £e
Buty dipy /£0000Z1 98 O L X 9L/EL X TE/EL 1oUsem CLELELGL 4>
'®9 9L X /€ X ZE/GL AUBM OLZLGLEL 8 . [BOIIBA - 31388 XE2ZI60L L€
qidaq ‘dorg - uowni]  XOIBOLL 8 /€ X 91 - 8/€ BullI0Y “PUL JOUsEM XBH - M2i0S 71906V, | o€
/€ X 9l - 8/E "eD QL X p/L - 1 X ZE/6T JouseM 91026261 62 ,
ssa|pea pabio4 135008 Xxap - MaIdg 18G 909081€£2 ve v/l hmcmm\sv_mog » 00v0Ov0OL 8¢ i
| L X /1 A8d| §Jnipoopm HOEES L . BN .a 10 X606¥0L Lz
‘e ZL X | x g/g Jaysepmy  Z19LZL6L L ipueH - dli9 rLioy 92
i yoin|) ‘ajpuey - burysng X960801 1L uswiyorny cB:_ao y m_chI X€E86901 14
Z/4-LX9L-8/E XOH HOg.  ¥Z909LYL oL R ) el il L ve
(6G "ON A2 "au() Ajlguiassy >uesd|ag X50£501 69 N.\P. v X8l -91/G X3H -1l 2LS08LYL €z .
p/€ X g/ 49100 = ug Z1v02097 99 H™ ‘sissey) “1jag - Jautelay XLLLPO0L [44
yongy - v_c_.l_ X0L/G01 59 1aA97] - Alquiassy poy X86S¥0L ¥4
yoiniy ‘uimiey -buds  X60LG0L 9 uotsualxg -buids - x7z(z01 0z ~
dipy = Bury 6£0000Z1 €9 BBIPN - Alquiassy ajjjeq X0iL6v0L 61 N
pauapiey - 13Use X218011 29 $/€ X 91 - 8/€ 98N 'bS “PH "PY - 1108 9090v1CL 81 E
Z/L~1 X9l -8/€XaH - Hogd,  YZ909LYL 19 LdN-8/€ moqi3 .oom 00g00ze L Ll i
1129 - JauiR1ay X664901 09 T/t -€ X 1dN 81 - 8/€ aiddiN adid ‘PIS  8ZEOBZEL ] :
Buieag X90.60t 65 1dN 8/€ m0q|3 13318 1,06 oogovzet 1%
1 snipy - poy X62L041 8 sneyx3y -1axysen . FL0pL €l
T - un X6Z00L1 1S BN WELZLOL cl o )
: NUXO07 009089¢L 99 e 9L X §/G X CE/EL 1dUSEM 9101€161 L g
o _w\_w_ ~Aand  X86290L 55 LO-EE10 "ou adA| ‘uonens B sbOug sulBu3 L0L182 oL ‘
g 719 81 - 91/G Inux207 00S089¢€L vS ouy jong yeE8L 6 ‘
G p/E X 8L - 9L/GX3H - 1og,  ZLS08LVL €5 dwe) asoy H6669 8 Y
BN - 1019914aQ 19Ce10L 4 . fng - e fG19¢ L
LGl weoy - ding XS16701 1S . ~ g uey- poddng X008y01L 9
117 snipy - slpuey J¥ELOOL 6 de2y jan g ptbed e
jue) - #dRIg X66.¥01 17 (€ "ON Aayf "ouf) a0y - joaU0) MIEELOL 14
(7L yoea g mEm 9y 'Sy .m_n..Z v . 011LOD) D104y ] - qOouy 65119 €
Aoyt aut) 1) PuBH “Alquiassy Janal - XLBSEOL (O yang - Ajquiassy 1axoelg  XbzIG0L 2 :
19A0D _mvma xﬂmww i
. NO11di40S30 14vd AIN “ON ‘ON
NOILdIYOS3a 1Hvd AP
dNOYHO STOHLNOD TVIINVHIIW B HIMOd
180T LA HISWNN T3A0ON--HOLOVHL QHVA H3IdOY :
S1HVd HIVvd .
]




REPAIR PARTS
DRIVE GROUP ) ’

ROPER YARD TRACTOR--MODEL NUMBER YT1 20BT

N




%EPAIR PA

JRIVE GROUP

i

RTS
ROPER YARD TRACTOR--MODEL NUMBER YT120BT

KEY PART

11

NO.

109070X
108236X
17021008
105730X
120302X
19131312
105864 X
106444 X
108451X
73680600
109728X
747608612
72140606
19171516
105863X
9135R
4859J
73220800
106308X
105862X
105848X
105731X
74770728
10040700
74760644
4470J
106190X
109370X
109368X
109369X
4921H
74760612
73680500
74760616
76020412
19131410
5320R
110739X
73980600

*STANDARD

-

ac{) ®
QO @@ o

-

DESCRIPTION

Keeper - Belt
Bracket - Switch
Screw - Tap. Hex Hd, 10 - 24 x 1/2
Keeper - Belt, Engine
V-Belt, Drive
Washer 13/32 x 13/16 x 12 Ga.
Bracket - Suspension
Bracket - Bellcrank
Rod Assembly « Clutch Primary
Nut < Crownlock 3/8 - 16
Bellcrank Assembly
*Bolt - Hex 3/8 - 16 x 3/4
Bolt - Rd, Hd. Sq. Neck 3/8- 16 x 3/4
Washer 17/32 x 15/16 x 16 Ga.
Arm Assembly - Suspension « L.H.
Retainer « Spring
Idler = Flat
*Nut - Hex 1/2- 13
Trunnion < Lift Lower
Arm Assembly < Suspension - R.H.
Bolt = Shoulder 3/8 - 16
Pulley < Engine
Bolt-Hex 7/16-20 x 1< 3/4
*Washer » Lock 7/16
*Bolt- Hex 3/8- 16 x 2-3/4
Spacer
Clamp
Strap - Locator
Keeper, Belt, L.H.
Keeper, Belt, R.H.
Spring « Retainer
“Bolt, Hex 5/16« 18 x 3/4
Nut, Lock 5/16- 18
*Bolt-Hex 3/8-16 x 1
Pin - Cotter 1/8 x 3/4
Washer 13/32 x 7/8 x 10 Ga.
Clip, Insulated
Washer, Spring
Nut - Flanglock 3/8

HARDWARE--PURCHASE LOCALLY

) o
Q) =

o
pary
s

OO (B o
a2 N
D=0

0

29




T ot

REPAIR PARTS
ROPER YARD TRACTOR--MODEL NUMBER YT1 20BT

STEERING, FRONT AXLE AND WHEELS '

30




| REPAIR PARTS
ROPER YARD TRACTOR--MODEL NUMBER YT120BT

i

i STEERING, FRONT AXLE AND WHEELS

KEY  PART DESCRIPTION
NO. NO.
1 100710L Insert - Steering Wheel
2 73940800 *Nut - Hex Jam Toplock 1/2 - 20
3 100712K Washer 17 32 x 2 - 1/4 x .160
4 100713N  Steering Wheel 13"
aA 100711L Adapter - Wheel, Steering
5 109816X Nyliner - Snap-In
[ 12000022 E-Ring
7 19252016 Washer 25/32 x 1 - 1/4 x 16 Ga.
8 9040H Bearings - Whee!, Front
9 106222X Tire - 15 x 6.00 - 6 (Tubeless)
59904 Tube - Tire (not furnished with Tractor)
10 106732X Rim Assembly - 8" Front (Inc, 2 each Key No. 8)
1M 65139 Stem - Valve
12 59192 Cap - Valve
13 108075X Axle Assembly - Front
14 74761060 Bolt - Hex 5/8-11x 3-3/4
15 105654X . Spindle Assembly « R.H.
16 76020412 Pin - Cotter 1/8 x 374
18 105715X Tie Rod
19 6855M Fitting - Grease
20 110438X Spacer Bearing - Front Axle
21 10040600 " Lockwasher 3/8 R
22 73610600 *Nut- Hex 3/8 - 24
23 105727X " Drag Link
24 109556X Shaft Steering
25 74580 Spacer
26 71208 Bushing - Steering Rod
27 109432X Bracket Assembly - Steering
28 108684X Gear - Sector
29 106126X Woodruff Key 3/16 x 3/4
31A 2882J Drive Pin 3/16x 1
32 6266H Bearing Thrust
33 108683X Rod - Steering
34 105656 X Spindle Assembly = L.H.
35 17490612 Screw - Hex Washer Hd, Thread
Forming Type TT 3/8- 16 x 3/4
36 73801000 Nut« Lock Flange, 5/8 - 11
40 3366R Bearing
41 104590X Decal - Steering Wheel
42 104757X Cap - Hub, Front
43 278H Grease Fitting -
44 19252616 Washer 25/32 x 1 - 5/8 x 16 Ga.
45 106943X Spacer - Shaft, Steering
46 106944 X Tube - Shaft, Steering
48 105664 X Support = Saddle, Front
49 105663X Support - Saddle, Rear
50 17490508 Screw - Hex Washer Thd, Rolling 5/16 - 18 x 1/2
51 120382X Bushing
52 19131416 Washer 13/32 x 7/8 x 16 Ga,
54 108685X Gear Pinion )
55 101930X Washer - Hardened
56 19272016 Washer -27/32x 1 - 1/4 x 16 Ga.

+ "STANDARD HARDWARE--PURCHASE LOCALLY

31




32

dNOYO IAIHA

18021 LA HISWNN TIAOWN--HOLOVHL QHVA H3IdOY

Sidvd Hivday




e

ATIVOO0T ISVHOHNC-IHVMAHVH QHVANVIS,
uimay ejelg - Buudg XZZPOoLl
1 X 91 -8/€ Xaq -yog,  91909.¥L
e) 9L X 8/G - L X ZE/SC Iausem 91925261
Jeay ‘qny - de) XLGLy0L

¥/€ X DNN 81 - 91/G L1 3dAL
*wio4 "pPyYL "PH JBYSEM X3H M3IIg (41053741
/€ x 9L -8/E XdH -30d,  TI1909LVL
9| - 8/€ "O0JUMOI] - INN 009089¢L
Y/S-2¢X9L-8/€X3H -1 09, ¥PI09L¥L
buiy-3 10000021

An[eA - WG 6€159

anjep -den 26165

apcesues) Induj — Aajing XE0L50L
¥/S X 91/€ Aa) Jjnipoom W8zze

(pasinbas se ¢ 01 )
‘e 91 X y/1 - L X ZE/GC HIUSeM 91025261
Jaumley - Buiy 82000021
ajxesuelj -1noeIg X/91601
91 - 8/€ wer xoH - INN 0090SEEL
annio]  deng XZy8G601

'ON
NOI1d1d0S3a 1lHvd

8L
LL

9L
vL

8§
G5
€S
4]
[34
6€
8¢
LE
9t

GE
ve
[4
&
og

‘ON
AN

8 2
Jui=_ 1

o
<« O G0)

anbio) ‘deng - aejd X£51901 £Z

'BD QL X 9L/EL X ZE/EL Joysem,  9LELELBL ze
axeug - poy XLEVOLL 1z

axesg ‘poy - bundg X888901 0z

81O Y/E X 8Z - ¥/L X8H - 108 ZLyOVOLL gl
a1elg 11YS - Jaysem X10LG0L Gl

L X g/l 18130 ‘uld,  91%0Z09L vl
€D 9L X H/€ X ZE/GL JAysem  9LZISL6!L €l

uoisio] -Buiidg X00.4501L cl .
1a41yg - poy X669501 Lt
HIyS ‘poy - aield X616901 ol . &

b/€ X 8/1 uld 181107 ZLy0209L 6
|oa1uo) - qouy XEEBI01L 8
BO 0L X p/E X 2E/6 1BUSEM 01216061 L
t/1 %007 - 1Bysep . 00¥0P00L 9
(umopyes.q sued 104 /& pue
g¢ sabed e8s)‘paadg § ‘81004 8|xesuBIL 0G6-0S1LY ©
T X 91/€ asenbg - Aay reoLe 14
nyds - 1e0edg XT0S601 € By

Touonf—r yium poaystumnyg ~O—& aly - aqny —.Nm e
(ssajpgny) 8 - 06°6 X 81 - L 892901 4
woy :m - AjquIDSSYy Lty X801L901L |

‘ON "ON

NOI1d140S3d 1Hvd AN

T33HM HV3IH ANV 3TXVSNVHL

19021 LA HISNNN T3AOW--HOLOVHL QUHVA H3dOYH

SiHdvd Hivdad




REPAIR PARTS

38" MOWER

IF REAR BAGGER ATTACHMENT IS BEING
USED, REFER TO REAR BAGGER OWNERS
MANUAL FOR BLADE PART NO.

A | TR ey
Wibg 4T T i Siiks e i i v



REPAIR PARTS
ROPER YARD TRACTOR--MODEL NUMBER YT120BT

1-1/4

38" MOWER
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO NO. NO. NO.
1 106085X V-Belt 39 106634X Blade, 38""
C 2 105689X Housing 40 19132012 Washer 13/32 x 1-1/4 x 12 Ga.
3 8417J Runner, R.H. 41 10030600 *Washer, Lock, 3/8
4 73680600 Nut, Lock, 3/8 - 16 42 74610624 *Bolt, Hex 3/8-24 x 1-1/2 Gr.5
5 19111216 Washer, 11/32 x 3/4 x 16 Ga. 43 108250X Spring, Ext.
6 72140505 Bolt, Carr., 5/16 - 18 x 5/8 44 108235X Rod-Clutch, Mower
7 1056896X Bracket, Deflector 45 4921H Spring-Retainer
8 110452X Push Nut 46 76020312 *Pin-Cotter, 3/32 x 3/4
9 106734X Spring, Deflector 47 109892X Rock Shaft Assembly
10 1068735X Rod-Hinge 48 76020616 Pin, Cotter, 3/16 x 1
11 106736X Deflector - Shield 49 108247X Rod, Brake, Primary
12 106814X Decal 50 72140606 *Bolt, Carriage 3/8-16 x 3/4
13 106304X Cap 52 108243X Bracket, Pivot, R.H.
14 105662X Link, Parallel 53 108241X Bracket, Pivot, L.H.
15 1065744X Pin - Hinge, Front 54 105857X Bracket, Susp., Rear, R.H.
16 4921H Spring Retainer 55 108673X Bracket, Susp., Rear, L.H.
17 106872X S.tOP: |-.'"k 56 106578X Brake Assembly
18 106743X Pin - Hinge, Rear 57 106463X Rod, Brake, Secondary, L.H.
19 74760612  * Bolt, 3/8 - 16 x 3/4 58 108249X Rod, Brake, Secondary, R.H.
20 73680600 Nut, Lock 56/16 - 18 59 106456X Bracket, Brake, Pivot
21 109598X Bracket, Lift, R.H. 60 100672K Spacer, Brake
22 109697X Bracket, l:lft, L.H. 61 100673L Bracket, Support
23 72140506  * Bolt, Carriage 5/16 - 18 x 3/4 63 19111016 Washer,11/32 x 5/8 x 16 Ga.
24 109820X Instruction - Caution Decal 64 74760684 Bolt, 3/8-16 x 5-1/4
25 109503X Support, Arm 65 7631J Runner, L.H.
26 109504X Stop, Deck, Front 66 19131614 Washer, 13/32 x 1 x 14 Ga.
27 109984X Decal - Safety Standard 67 72140610 Bolt, Carr., 3/8-16 x 1-1/4
28 106461X Guide, Belt 68 107339X Decal-Warning
29 74760636  * Bolt3/8-16x21/4 70 19131316  *Washer 13/32 x 13/16 x 16 Ga.
30 108832X Arm, Idler Assembly 73 19132012 Washer, 13/32 x 1-1/4 x 12 Ga.
31 106902X Spacer 74 109819X Decal-Warning
32 102403X Pulley, Idler 75 76020308 Pin Cotter 3/32 x 1/2
33 106513X Washer, Wear, 1/16 76 72110506 Bolt, Carriage 5/16-18 x 3/4
34 102669X Keeper, Belt 77 74760412 Bolt Hex 1/4x 20 x 3/4
35 105891X Mandrel, Assembly 78 109893X Washer-Special
36 100668L Plate, Support, Mandrel 79 73680400 Nut Lock 1/4-20
37 17490612 Screw, Hex Washer Hd. 3/8-16 x 80 110445X Plate - Support L.H.
3/4 81 19131407 Washer - 13/32 x 7/8 x 7 Ga.
38 17490620 Screw, Hex Washer Hd. 3/8-16 x

*STANDARD HARDWARE--PURCHASE LOCALLY

A B c E F G H K L N P
Ezegzagsc Esgm 64?37 188 4 ?19 g‘" E”
20
®s5 @2 @ ‘
® 20 & 4 & 20 e o EJ %;z;
® 79

35




REPAIR PARTS
ROPER YARD TRACTOR--MODEL NUMBER YT120BT

TRANSAXLE FOOTE--MODEL NUMBER 4,150-50
TRANSAXLE ALL REPAIRS MUST BE PERFORMED BY
AN AUTHORIZED FOOTE DEALER. REFER
TO BACK COVER..




REPAIR PARTS

TRANSAXLE
KEY PART
NO. NO.
1 3655-B
2 1360
3 3396
4 11561
5 3626
6 3623
7 1098
8 1441
8 1423
8 1082
8 1424
8 1068
8 1425
8 1368
8 1145
8 1319
9 3312
10 1425
11 1374
12 4134
13 35980
14 3624
15 3625
16 1642
17 3773
18 3631
19 3676
20 1369
21 3663
22 1375
23 3627
24 3640
25 3841
26 3786
27 3422
28 3867
29 3783
30 3869
31 3741
32 3628
33 4286
34 3658
35 1959
36 3645

ROPER YARD TRACTOR--MODEL NUMBER YT120BT
TRANSAXLE FOOTE--MODEL NUMBER 4150- 50

DESCRIPTION

Housing, Upper

Screw, Tapping, 1/4-20 x 1.31 Lg.
Screw, Tapping, 1/4-20 x .875 Lg.
Ball, Detent
Spring, Detent
Screw, Set
Ring, Retainer
Washer, Plain,
Washer, Plain,
Washer, Plain,
Washer, Plain,
Washer, Plain,
Washer, Plain,
Washer, Plain,
Washer, Plain,
Washer, Plain,
O-Ring
Washer, Plain, .632 x 1.00 x .046
Key, Woodruff, No. 9

Assembly, Kit, Input Shaft (Inc's.
Key No's7,8,9,11,13, 14,73

and 2 each Key No's 71 & 74)

Pinion Bevel 14T

Ring, Retaining

Chain, 24 Pitches

Bearing, Flange

Gear, Spur, 14T

Collar, Clutch

Key, Clutch

Key, Woodruff, No. 3

Shaft, Intermediate

Key, Woodruff, No. 61

Ring, Retaining

Sprocket, 18T

Spacer

Gear, Spur, 37T

Spacer, .630 x 1.00 x .169

.632 x 1.00 x .020
.632 x 1.00 x .026
.632 x 1.00 x .031
.632 x 1.00 x .036
.632 x 1.00 x .041
.632 x 1.00 x .046
.632 x 1.00 x .050
.632 x 1.00 x .060
.632 x 1.00 x .082

" Gear, Spur, 30T

Gear, Spur, 25T

Gear, Spur, 22T

Gear, Spur, 19T.

Washer, Plain, .640 x 1.37 x .061
Assembly, Gear, Comb., 12T. &
35T.

Shaft, ldler

Washer, Plain, .631 x 1.00 x .010
Sprocket, 9T.

PART PART
NO. NO.
37 3853
38 3749
38 3652
38 3693
38 3653
38 3408
38 3732
38 3184
38 3733
38 3198
38 3734
38 3735
38 3736
38 3180
39 3646
40 3866
41 3719
42 3868
43 3683
44 3657
45 1145
46 3191
47 3184
48 3846
49 3780
50 3656
51 3839
52 3840
53 3781
54 3845
55 4192
56 3775
57 3654-B
58 3757
59 3276
60 3758
61 4280
62 3754
63 3768
84 3757
65 3842
66 3771
67 3760
68 73810500
89 3789
70 3724
71 3876
72 4300
73 e
74 -
75 3752

*USE

IN VARIOUS COMBINATIONS TO

DESCRIPTION

Gear, Bevel, 42T

Washer, Plain, .758 x 1.12 x .010
Washer, Plain, .768 x 1.12 x .015
Washer, Plain, .758 x 1.12 x .020
Washer, Plain, .768 x 1.12 x .025
Washer, Plain, .768 x 1.25 x .020
Washer, Plain, .7568 x 1.25 x .025
Washer, Plain, .768 x 1.25 x .031
Washer, Plain, .758 x 1.25 x .035
Washer, Plain, .758 x 1.25 x .040
Washer, Plain, .768 x 1.25 x .045
Washer, Plain, .768 x 1.25 x .060
Washer, Plain, .768 x 1.25 x .065
Washer, Plain, .758 x 1.25 x .062

Gear, Spur, 12T

Gear, Spur, 20T

Gear, Spur, 25T

Gear, Spur, 28T

Gear, Spur, 31T

Shaft, Drive

Washer, Plain, .640 x 1.00 x .060
Seal, Felt

Woasher, Plain, .758 x 1.25 x .031
Axle, L.H.

Gear, Miter, 15T.

Ring, Retaining

Gear, Spur, 32T.

Shaft, Cross

Gear, Miter, 15T,

Axle, R.H.

Assembly, Shifter

Cap, Support

Housing, Lower

Puck, Friction

Disc, Brake

Spacer

Jaw, Brake

Pin, Dowel

Lever, Actuating

Puck, Friction

Bracket, Anti-Rotation

Screw, Tapping,

5/16 -18x2.25 Lg.

Washer, Plain .321 x 1.00 x .055
Nut, Lock, 5/16 - 24

V-Ring

Screw, Tapping 5/16 - 18 x 1.44 Lg.
Washer, Plain .632 x 1.38 x .046
Grease

Input Shaft (Order Key No. 12)
Bearing, Needle (Order Key No. 12)
Spacer

MAIN-

TAIN PROPER CLEARANCE .
+NOT SOLD SEPARATELY--ORDER KEY NO. 12

37




REPAIR PARTS
ROPER YARD TRACTOR--MODEL NUMBER YT120BT

ENGINE BRIGGS & STRATTON--MODEL NUMBER 281707, TYPE NUMBER 0133-01
_ CYLINDER BLOCK GROUP ‘

. 1 2 3 1 10 15 "@'
S RN -
‘ ©

=




REPAIR PARTS
ROPER YARD TRACTOR--MODEL NUMBER Y T1 20BT
ENGINE BRIGGS & STRATTON--MODEL NUMBER 281707, TYPE NUMBER 0133-01

CYLINDER BLOCK GROUP

KEY PART DESCRIPTION
NO NO
1 19203 Pulley - Flywheel
2 93705 Screw - Sem
3 223752 Guard - Flywheel
4 490689 Housing - Bldwer
5 93158 Screw - Blower Housing Mtg. Sem
6 398811 Armature - Magneto (Inc. Key No. 7)
7 221798 Terminal - Ignition Cable
8 93381 Screw - Armature Mounting Sem
9 398808 Wire - Ground
10 231531 Spacer - Clutch
1 223726 Retainer- Fan
12 93535 Screw - Sem
13 280687 Fan - Flywheel
14 398525 Insulator Assembly
15 92791 Washer - Lock, Shakeproof
16 93722 Terminal - Spade
17 90576 Nut - Hex 8-32
18 26157 Spring - Throttle Adjustment
19 90200 Screw - Machine Fill. Hd. 8-32 x
12"
20 93572 Screw
21 260695 Spring - Governor
22 390784 Plate - Governor Control
23 221835 Clamp - Casing
24 93496 Screw - Sem
26 262348 Link - Governor
27 260584 Spring - Governor Link
28 93307 Retainer - E-Ring
29 93306 Cotter - Hair Pin
30 231058 Crank - Governor
31 222450 Washer - Governor Crank
32 92613 Bolt - Governor lever
33 231082 Nut - Hex 10-24
34 490927 Lever Assy - Governor gnc. Key No.'s
32 & 33) (For 1/4" Dia. Crank)
35 212359 Link - Counterweight
36 93875 Screw - Counterweight
37 298909 Pin - Counterweight
38 399891 Counterweight Assy (Inc. Key No.
37)
39 490815 0il Slinger,. Governor Gear and
Bracket Assy
40 490525 Gasket Set
41 490450 Cylinder Assy finc. Key No.’'s 42 &
43
42 261623 +Bearing - Cylinder
43 391086 Seal - Oil
44 223715 Shield - Cylinder
45 93163 Screw - Cylinder Shield Mtg. Sem
46 223718 Cover - Cylinder Head
47 271866 Gasket - Cylinder Head
48 261463 +Seat - Intake Valve
49 210940 +Seat - Exhaust Valve
50 261961 +Guide - Exhaust Valve
NOTE: 231218 Guide - Intake Valve (Brass)
51 231055 Bushing - Governor Crank

+

39

KEY
NO

52
53
54
55
56
57

58
59
60
61

62
63
64
65
66
67
68
69
70
71

7
71

72
73
74
75
76
77
78
79

80
80
80
80
81
82

82
82
82
83

.84

85

87
88
89
90

90
91

93

PART
NO.

27803
280100
93394
391406
222698
490466

262135
262247
65906
221596
262246
26828
93630
292260
262248
212897
94305
91084
291675
271916

271996
271997

490452
490327
270920
93804

223721
280741
68838

490474

394665
391781
391782
391783
260924
394661

394662
394663
394664
222299
92909

490348

66538
293918
93723
299691

391286
213181
94160
262243

DESCRIPTION

* Gasket - Valve Cover

Tube - Breather

Screw Sem

Breather Assy
Key - Flywheel
Crankshaft (NOTE: Order Part No.
94196 for Timing Gear Key)
Gear - Timing
Valve - Intake
Spring - intake Valve
Retainer - Intake Valves
Valve - Exhaust
Spring - Exhaust Valve
Retainer - Exhaust Valve Rotocoil
Rotocoil - Exhaust Valve
Tappet - Vaive
Gear - Cam
Screw - Base Mtg. Sem
Plug - Oil Drain
Seal - Oil

« Gasket - Crankcase Cover 1/64”
thick

* Gasket - Crankcase Cover. .005”
thick -

»Gasket - Crankcase Cover 009"
thick
Base - Engine (Inc. Key No.’s 70 &71)
Cap and Dipstick - Oil Filler
Seal - Oil Filler Cap
Screw - Clamp Mtg.
Clamp - Oil Filler Tube
Tube - Oil Filler
Seal - Filler Tube
Fill Group - Oil {inc. Key No.’s
73,74,75,76,77,&78)
Ring Set - Piston - Std.
Ring Set - Piston - .010" 0.S.
Ring Set - Piston - .020"" O.S.
Ring Set - Piston - .030" 0.S.
Lock - Piston Pin
Piston Assy - Std. (Inc. Key No.’s 8C
& 81)
Piston Assy - .010"" O.S.
Piston Assy - .020°° O.S.
Piston Assy - .030"" O.S.
Lock - Connecting Rod Screw
Screw - Connecting Rod
Rod Assy - Connecting (Inc. Key
No.'s 83 & 84) (For Connecting Rod
with .020" Undersize Crank Pinbore
Order No. 490469)
Elbow - Spark Plug
Plug - Spark
Screw - Cylinder Head
Pin Assy - Piston - Std. (Inc. Key No
81)
Pin Assy Piston .005° O.S..
Head . Cylinder
Pin - Eccentric
Eccentric

+ Special Tools Required to Install
*Included in Gasket Set - Part No. 393411




'REPAIR PARTS
ROPER YARD TRACTOR--MODEL NUMBER YT120BT

ENGINE BRIGGS & STRATTON--MODEL NUMBER 281707, TYPE NUMBER 0133-01
CARBURETOR ’




EPAIR PARTS
ROPER YARD TRACTOR--MODEL NUMBER YT120BT

ENGINE BRIGGS & STRATTON--MODEL NUMBER 281707, TYPE NUMBER 0133-01

ARBURETOR

CEY PART DESCRIPTION

NO. NO.

1 270382 Washer - Choke Shaft

2 222010 Valve Choke

3 91920 Screw - Machine, Fill. Hd. 8 32 »
518"

4 26157 Spring - Throttle Adjustment

5 93043 Pin - Throttle Shop

6 299740 +Nozzle - Carburetor

7 292681 +Valve Assy - Carburetor Idle

8 93499 Screw - Throttle and Choke Valve
Mtg. Sem

9 211712 Stop - Throttle

0 261116 Spring - Choke Return

1 390684 Shaft and Lever - Choke

2 211960 Venturi - Carburetor

3 221997 Plug - Welch

4 490473 Body Assy Carburetor {Inc. Key No.
13)

5 270511 Gasket - Float Bowl!

6 299707 Float - Carburetor

7 398970 Seal - Throttle Shaft

8 491006 Shaft and Lever - Throttle

9 222433 Valve - Throttle

1 231323 +Screw - Nozzle

2 221995 Bow! - Float

3 230896 +Pin - Float Hinge

4 394681 + Valve - Fuel Inlet

5 93572 Screw

6 222311 Bracket - Carburetor

7 396568 +Valve - Needle

8 222014 +Washer - Float Bowl

9 491031 Carburetor Assy (Inc. Key No.'s
1,2,3,4,5,6,7,8.&28)

0 93357 Screw Carburetor Mtg.

PART
NO

270872
298090
261610
67218
93053
393815
93621
393814
391529

93805
223713
92284
220865
222561
93535
490420
392134
399917

93984
490324
94018
270853
490332
399806
223700
94246
212706
231532
94249
271962
94248
394698

+Included in Carburetor Overhaul Kit -

DESCRIPTION

* Gasket - Carburetor Mounting
Filter - Fuel
Link - Choke
Connector - Fuel Pipe
Clamp - Fuel Pipe
Line - Fuel (Inc. Key No. 36)
Screw - Sem
Diode and Connector Assy
Stator Assembly - Alternator (Inc.
Key No. 39)
Screw - Sem
Screen - Flush Rotating
Nut - Hex
Washer - Spring
Cup - Screen Mounting
Screw - Sem
Motor & Drive Assy (Inc. Key No. 46)
Gear - Ring
Flywhee! and Ring Gear Assy
Magneto (Inc. Key No. 48)
Screw - Sem
Cover - Sfarter {Inc. Key No. 50)
Screw - Sem ’
Gasket - Air Cleaner
Body - Air Cleaner
Cartridge - Air Cleaner
Cover - Air Cleaner
Stud - Air Cleaner
Knob - Air Cleaner
Nut - Air Cleaner Mtg.
Washer - Air Cleaner
Eiement - Air Cleaner
Stud - Air Cleaner
Carburetor Overhaul Kit

Part No. 394698

“Included in Gasket Set - Part No. 393411




REPAIR PARTS .

ROPER YARD TRACTOR--MODEL NUMBER YT120BT

ENGINE BRIGGS & STRATTON--MODEL NUMBER 281707, TYPE NUMBER 0133-01
STARTER - MOTOR

=0

.
Y
6
« — J
12
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO.
1 94004 Thru Bolt Assembly N 7 394857 End Cap Assembly Drive
2 94288 Rol! Pin 8 394544 Housing Assembly
3 280104 Gear 9 391160 Armature Assembly
4 490467 Retainer Kit {Inc. Key No.'s 2 & 3) 10 395538 Brush Assembly
5 398003 Clutch Assembly 1 395537 End Cap Assy Commutator (Inc.
6 490421 Drive Assembly (Inc. Key No.’'s Key No. 10)
2,3,4,& 5) 12 490420 Motor & Drive Assy (Inc. Key

No.'s 1,2,3,4,5,6,7,8,9,10, & 11)

42




